
ELITE
San,

August 1957

PARTS LIST

1'3
, :3ii

..-1
j,

J,tEIii

"l
l
l
I
I

,.J
--<?- -. i'.*#'?

l

1
a

1

Model 5-2ot

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



u.

lndex Port
No. No-

HOMELITE CHAIN SAW MODEL 5.20

AUGUST I957

Des(.iption No. lndex Port
Required No. No. Des(ri pli on No.

Required

1 80577

2 32814
3 55015-8

4 AA-55208

5 55937

6 A-56081

7 80619

8 55898

9 80579

l0 55585

I I AA-552t',t -l

t2 55054-A
13 55217

14 55584

r 5 80588

AA-552 t 2-',I

16 55097

17 .A-55342

'18 72295-A
AA-552 l3

19 A-55348

55271

20 55272

21 55215

22 55211

23 84070
24 8301 8

25 81124
26 A-55580

AA-55222-A

27 71470-A

28 80576

29 7't603

30 71588

3l AA-55223-A

32 83004

33 8047s

34 AA-73234-1

55731

I

BAIL DRIVE I

7

I

I

I

I

.l

I ncludes

RATCHET-w/wosher .....

lncludes

WASHER-% flol oluminum I

WASHER-sl lock ..

NUT-% hex ..........
SCREEN-oir ............

I ncludes

BRACKET w/55363-A bushing .................. 1

SPRING-recoil I

SCREW_10-32 x e/15 pon hd. (through

brockel) ........... I

COYER-spring housing ........... I

SH|M-plostic ..................os req'd

PU L[ EY-wlpi n I

WASHER-#6 lock .................. 4

SCREW-6-32 x 3/4 fil. hd. ............................ 4

COYER-pulley I

DECAL-5-20 (for pulley cover) .................... I

,l

'I

2

2

I

Includes

PTATE-boll drive
BALL-steel ...-.....

I
a

2

J

I

t*

q

St EEVE .............

SCREW_5-40 x s/6 frot hd. ...................._..

RATCHET & HUB ..,.,,,..,..,,
I ncludes

RETAIN ER-boll
HUB & SCREW

lncludes

SC REW-h ub

RATCHET & BEARING

2
:

.=,
*i:,.:*\

Aluays'furnisb sata model and serial number uben ordering parts

24

\

FIGURE I _RECOIL STARTER

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMETITE CHAIN SAW MODEL 5-2O

FIGURE 2 _ IGNITION AND GOVERNOR PARTS

AUGUST I957

No.
Required

Assemble Govornor Arn into r€or
hole in Throille Slop Lever os iodiaoted.

lndex Pdrt
No No.

lndex P.!rt
No. No. Descriplion Descr!plion

No.
Required

'a 
"

l

l

:

5 55879

6 72084-A1
7 60929

8 55235-4
9 A.-55373

l0 A-55796

84066

I',f 55735

t2 55588

13 80s75
14 75078
t5 A-56079

55994

55290

55990

AA,-72094-A

7't 597

55204

55962

19 5516,I

20 80598

21 55989

22 80576
23 55982

24 55983

25

26 A-55971

27 55984

28 55980

29 55969

30 55986

3] 80660

32 83046

33 55977

34 55987

35 84048
36 83060

37 55985

38 55988

39 55978

40 55979

'|

2

3

4

't6

17

I8

GOVERNOR

lncludes

ROTOR .............

SLEEYE-insuloling ...................

IEAD-ground
SWITCH w/screw

I ncludes

PIATE (on-off)

NUT .................

GROMMET

LEAD-high lension ....

TERMINAL (sporky) ......

WASH ER-governor orm burr .............
ARM-governor
sPRtNG.........,.

SCREW-8-32 \ 1/a pon hd. ...................

KEY-rotor
BACKPLATE y / pivot posi .........................

Includes

SEAL-gorlock.....
BEARING-needle

CLAMP-inner.........

... I

... 1

... I

... I

I

I
,|

I

I

I

,.. 1

... ,I

... ,|

... 3

... I

... I

... 2

... I

... I

l.JlJf-tg16inql ..........

WASHER-terminol ....

TERMINAL-iom-tite ..

POINTS-(set) ...........

WICK-fell
CLAMP-dusi coyer ...............

BOX-breoker */ror" ..-.............. ...... . .

coil. ...............

SCREW-10-24 x 7s fil. hd.

WASHER-#10 lock ..................
scREW .............

CONDENSER w/terminol
WASHER-flot
WLSH ER-lock
SCREW-8-32x%fil.hd.

I

2

I

6

I

I

I

I

I
,l

I
,|

2

2
,|

I

2

2

I

I

I
I

. *Not ovoiloble seporolely: replocemenl coils ond

condensers supplied wilh sePorole lerminols.

Alu.tays furnisb saLa model and serial num.ber uLben ord.ering parts 3

- -- - 
rrll'

20 18

22 2l

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



l=*

HOMELITE CHAIN SAW MODET 5-2O

37

FIGURE 3-FUEI TANK

AUGUST I957

::

--:-.---:-::::

?o

2t

*4/'

?4

v
at\

TO PUNlP INLET

lndex Porl
No. No-

Descriplion No-
Required

lndex Port
No. No. Descriplion No.

Required

2

3

4

4

'\.

A-55709

8057r
55066-A
A-5553 I

55530

55729-1

55249

A-55305

FUEt TANK

lncludes

18 74374

19 72107-A
20 AA-7247s
21 8045t
22 5s738
23 A-5580r
24 56014

25 AA.-55167

26 55107

27 55288-4
28 25527

29 55r09-A
30 551 l0
31 55r33-A
32 AA-55259-A
33 71762

34 A-74406

35 71764

Fl LTE R-f elr

S LEEV E-fl ex ible
FITTING-fuel outlet ......,..........

SCREW-6-32 x s/s flot hd. ....

YALVE-shut-ofi
tlN E-f uel

CLIP-fuel line, nylon .....

CAP-oil supply line .......
GASKET

SPRING-check volve .....

BA I L-chec k

SEAT-check boll ...........

SCREW_6_32 x s/6 pon hd. .....
CAP-oir filter ...........................

FItTER-oir
I ncludes

GASKET (cemented to filter)
D ECAL-in siruciion s

DECAL-Homelile ..................

CAP-f uel

Includes

GASKET

VALVE-relief
WASHER-#3 lock .........,..,.......
SCREW_3_48 x l/a rd. hd. ....

SCREW-8-32 x % pon hd. ........
CAP-oil fi 11er ........................

LIN E-oil
VA LVE-chec k

GASKET

BODY-fuel slroiner
includes

RING-snop

I

2
,|

I

2

I
,I

I

7 72173

8 A-55301-B

9 83083

r0 80592

1 I 80582

t2 55140-A
l3 AA-55191

14 A-55824

I5 72174

16 A-7437 5

17 74380

I

I

3

J

I

1

'|

I
,|

I

36

37
38

39

10

72971 -1

80572
80638

550r 9-2

55059

GASKET

SLEEYE-flexible ...

PICK-UP-oil
SPRING-plunger
TUBE-plunger (includes 74388 "O" ring)..

BUTTON-p1un9er .............................

GASKET-oir elbow .........................

SCREW-10-32 x ls pon hd. ..........
SCREW_tO_32 x tlLt' pon hd. .......
ADAPTER-oir fi lier ...........................
GASKET-odopter ..........

,I

I

I
,|

t

2

2

I

1

I

,tl. .*E'Aluals 
f urnish sdla model 412d serial nu?nber uben ord.ering parts

\=

33.-- J
34-.:^w

35__>,r--o

<5N:y

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMELITE CHAIN SAW MODET 5.20

FIGURE 4 
- 

HANDIE, GRIP AND REED VATVE PARTS

AUGUST I957

lndex Porl
No. No. Description No-

Required
lndex
No. Descriplion No.

Required

I

2

J

80573

55103

A-555 r 8

SCREW-y1-20 x r%6 hex hd., spin-lock .....

PLATE-bumper
HANDLE-wrop-oround (5-20)

lncludes

SCREW-%6-,l8 x I Allen sock't hd.

HANDLE-fl ush-cui (5-20A)

5

I

I

I

I

I

I
,l

2

2
,|

4

I

2

I

3

1

I

55045-A
AA-55207

AA-55228

AA-55282

72970

80560

8 t 0'13

83009

55104

55r r6
55t45
551 46

A,-55740

80029

8l t09

I ncludes

SPRtNG ................

TRIGGER

COYER-grip........,.
Includes

IOCK-throttle....
lncludes

SPRING-lock..
SCREW_8_32 x rl pon hd. .....

SHIEID-corburetor ............,.

GASKET-reed volve odopler

80308

AA-55',t I 9

4 31734
5 31733-l
6 AA-5519r
7 83003

8 80087

28097

9 8058t
ro A-55800-A
I I 27464
't2 55553

I 3 80583

14 AA-5528r
15 A-55737

ELBOW-conneclor ...-..

ADAPTER-siroiSht ........

LINE-choin oil ............

WASHER-%5 lock ........

SCREW-%6-18 x I7 hex hd.

PLUG-pipe, Va .................................
SCREW-%-20 x 5/s hex hd., spin-lock
ADAPTER-reed volve .........................

STUD (included in A-55800-A) .-...........

GASKET-corbureior ...........

SCREW-I0-32 x :/ pon hd.

GRIP-pistol
ROD-throltle

16

17

l8
l9
20

2)
22

23

24

25

26

27

28

CLAMP-hondle ..........

I

7

2

2

I

I

I

I
'|

CUSHION-hqndle
BRACE-hondle ..........

lncludes

SCREW-10-32 x %
NUT-10-32 lock ....

5Alu,ays lurnisb sdlu model and serial nunrber uben ordering parts

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



I

i

I

Index Porl
No. No. Dercriplion

HOMELITE CHAIN SAW MODET 5.20

FIGURE 5 - BROWN CARBURETOR PARTS

AUGUST I957

No-
Required

lndex Pqrl
No. No. Description No.

Required

A-55928

I A-77249

2 '77042
3 77247

1 74980

5 77044

6 . A,-77012

7 .74981

I -77041

9 A-77253

l0 77267

I l , A,-74996-A

12 A-77248

13 t74977

t4 ,74978

15 77040

16 77011

t7 77010

l8 74991

19 77018

20 77017
21 r77OO7
2? -77006

23 '77005
24 - A-77251

25 77004
26 .A-77001

27 .77015

28 '770t6
29 tA-7725O
30 l77O3O
31 77241

32 177025
33 t77O26
34 77027
35 77160
36 "77028
37 t77O29
38 77031

39 77043
40 56175

41 77255
42 *77254

CARBURETOR-Brown Model s-CS ..............
I ncludes
SHAFT AND LEVER-choke

SCREW-stop lever, 4-4O x 7a truss hd.

LEVER-lhrottle stop .................

SHUTTER-thrott1e ...................

SCREW-shutter, 4-4O x t/3 rd. hd. ........
FULCRUM PtN ...................

CLIP-throtile shoft ....,.....,.....

SCREW-throltle clip, 6-32 x l/a pon hd.
SHAFT-throttle
GASKET-copper ......................

NEEDLE AND SEAT-inlel w/gosket ......
BODY-service

lncludes
PtUG-welch 3/o .........,...,..,....

PLUG-welch s/e ....................

SCREW-idle speed, 6-32 x efi6 d. hd.
CUP-idle speed screw

SPRING-idle speed screw

SH UTTER-chok e

PLUNGER-choke friction

,|

1

I

I
,
1

I

I

I

2

I

I

I

I

I

I

I

I

I

SPRING-choke friction
RING-squore ...,.........

WASHERS-odiuslment pockin9 .............

SPRING-odiustmenl compression .........

SCREW-idle odjustment w/770O4 clip
CLIP-spring reloining
SCREW-moin odiusting w/77004 clip...

SPRING-tension ..,,................

IEVER-dioph rogm

DIAPHRAGM-moin ...................... ..

GASKET-moin diophrogm
COVER-moin diophrogm
GASKET-pump body .............................

DIAPHRAGM-pump . ... ..... ...

BODY-fuel pump . . .. ..

SCREW-body 6-32 x 3/t fi|. hd. .............
SCREEN-stroiner .....................-...............

GASKET-stroiner ....................

COVER-fuel pump ..... .... ..

SCREW-turret, 8-32 x 7/15, lruss hd. .....

SPRING

REPAIR PARTS KIT (RK.I5I)
GASKET SET (GS-I5I} ....,.

,|

2

I

I

2

I

I
'|

I

1

I
'|

I

I

6

I

I

I

I
,I

I

I

f lncluded in GS-l5l Gosket Set
* lncluded in RK-l5l Repoir Ports Kil

Akoays furnish salu mod.el and serial nun ber utben ordering parts6

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



I

HOMELITE CHAIN SAW MODEL 5.20

FIGURE 8-ENGINE ASSEMBTY

AUGUST I957

lndex Port
No. No.

Des<ription
No.

Required
lndex
No. 0escriptionPorl

No.
No.

Riquired

I

2

3

1

5

6

8

9

l0
II
12

t3

80625

55506-l
80630

80583

55507

A-56068
55490

25038

7t 530

I r 065-2

83009

55050-A

A-55598

I
I

I

I

I

.l

.l

.I

.4

.4

.l
I

4

I

I

I

71 597

55049

55048-A

55047

55r93
8306r
I 9238-A

55537

A-55599

55095

AA-55195

80541

55196

AA-55280

55514-A

...2
..,|
.. I

... I

',, l

,.2

,, l

,, 2

I

SCREW_10_32 x rl pon hd.

DAMPER

SCREW-6-32 x Y2 pon hd. ..

SCREW_10_32 x 3/a pon hd.
({P-glhsgst

ELEMENT-mufrler ................

CYTINDER

GASKET (included with spork plug)

SPARK PI.UG-Chompion HO-8A .

Alutays furnisb sau mod.el and serial nun ber uben orderhtg parts

S EAI-gorlock
GASKET-bock plote ............

GASKET-cron kcose seoling

RING-beoring retoining ....

BEARING-moin
WASHER-lock, speciol thin .....

SCREW-moin beoring retoining

RING-pisfon

PISTON ond PIN -....... ... ... ...

lncludes

RING-piston Pin retoining

coNNECTING ROD .............

lncludes

SCREW-8-32 x /2 Allen coP

BEARING-Pislon Pin ........

ROLLERS lset ol 27 needles) "'

CRANKSHAFT

17
't8

't9

20

2t
22

23

24

25

26

27

28

29

30

3l

14 55871

28097

15 55606

t6 55056-D

PLUG-pipe 7g ... .. . .

STUD-9uide bor (long)

STUD-guide bor (short)

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOME!.ITE CHAIN SAW MODEL 5-20

FIGURE 9-SAW PARTS

lndex
No.

lndex
No. Description No.

Reouired
Porl
No.

Porl
No. Description

oREGON #10C y, PTTCH CHA|N
14" cHAtN-(wirh kit) .............
18" CHArN-(with kir) .............
20" cHAtN-(wirh kirl .............
23" CHAIN-(with kit) .............

* 28" CHAlN-(wiih kit)
33" CHAIN-(with kit) .............
38" CHArN-(wirh kir) .............
44" CHATN-(wtth ki0 .............
50" cHAtN-twirh ki!) .............

55128
A-5559I

sHrM ...............
ADJUSTTNG prATE .................:......................

I ncludes

PLATE-odiuslinS ......................
PIN-guide bor odiusting
SCREW--46-18 x 2 round hd. ..................
NUT-hex lock ..................

WASHER-lock
NUT-%-16 hex ..................
OIL-geor (pint con SAE-90) ........................
WRENCH-combinotion .............
REPATR K|r-OREGON #toc CHATN

I ncludes
RtYET...............
llNK-connecting (ploin!............
CUTTER-left
UNK-connecting (w/rivets!
LINK-drive
CUTTER-righr

irplrn xrr-lrKtNS #163 cT cHAtN
I ncludes
RIYET ...............
LINK-connecling (ploin)
CUTTER-left
UNK-connecting (w/rivets)
l"lNK-drive
CUTTER-right

CLEARING ATTACHMENT ............................:.
lncludes
$616v-hsv hd. yr6-24 x 3/4 ,...,..,,......,.,,.,,
SPUR-plunging

I
I

I
I
I
1

2
2

I
2

4
o

I
2
I
I

2

1

I A-55338
AA-73338
A-553',t 9

"AA-73340
* * AA-73342

AA-73344
A,A-73316
AA-73350
AA-73597
AA-73598

A-5r 586
A-51 587
A-5r 588

*A-5',t 589
- -A-5 

r 590
A-51591
A-51 592
A-5r593
A-51 594
A-51595
A-55714
A-55718
A-55720
A-55723
A-55728
55704-1
55705-r
55706-l
55707-t
55708-l

60" CHAIN-(with kit) ............. I
ATKINS #163 Ct y2 ptTCH CHAMFERED CHA|N
14" cHAtN-(wirh kir) .......
ra" ciArN-i*rri uri ......................,.....:...
20" CHAIN-(with kitl .............
23" CHAIN-(with kit) .............
28" CHAIN-(with kill .............
33" CHAIN-(with kit) .....,,......
38" cHAtN-(wirh kir1,............
44" cHArN-(wiih ki0 .............
50" CHArN-(wirh kir) .............
50" cHArN--{wirh ki0 .......,.....
't4" BAR-.063
18" BAR-hord trock plus extro hord lip .063
20" BAR-hord lrock plus extro hord lip .063
23" BAR-hord lrock plus extro hord tip .063
28" BAR-hord trock plus extro hord tip .063
33" BAR-extro hord tip .063......................
38" BAR-extro hord tip .063........................
44" BAR-extro hord tip .063........................
50" BAR-exiro hord tip .063.....................,..
60" BAR-extro hord tip .063........................

4 55551-8
5 55552
6 80617
7 81123
8 8301 8

9 81089
lo 55291-A
r l 22808

A.A,-73314

12 729s9
13 72960
14 72964
t5 AA-72961
t6 73383
t7 72953

A-51578

r8 51585
19 51580
20 5t582
21 A-51583
22 51579
23 5t581
24 A-56169

25 80604
26 73820

4
2
I
2
,|

I
,|

* Also fits 14" bow oltochmenl,
* * Also fits cleoring otrochmenl.

Alutays furnisb sau model and serial number uben ord.ering pd.rts

(fmft witt 28" drir ond t gult Adiding Pht!)

ffA|l{ RTPAIR Ifi PARTS

t7
23

gr@@
rEt

t6 15
22 ?t

+ ole

="r
13 t2
t9 t8

t4
20

l0

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



HOMELITE CHAIN SAW MODEL 5.20

FIGURE IO_PIUNGE CUT BOW AITACHMENTS

AUGUST 'I957

=il
I
j
i
1
1

I
l
J

lndex Po.t
No. No, De:criPtion

No.
Required

lndex Psrt
No. No. Dercription

No-
Required

j

f
t
s
$
q

I
*

t
s

I
Eu
q.

il
s
t
il
il

{
I
?iI{Ie
fi

J
{

I
:i

It

I

I
{

I
I
j

;

{.t
.iIII

NOfE, Use lelt hond column Ports ['st for SHORT GUARD MODET 8ow
Attaihment.

| *55921 I4" culDE-choin ...............

A-56192 KIT-bow mounling (w/short guord)

I ncl udes

GUARD-short

SCREW-%6-24 x | /a hex ............

WASHER-%6 ftot ..........................

NUT-%6-24 hex lock

sPUR...............

ADJUSTING PLATE (bow)

I ncludes

NOIE: Use right hond column Pdrls list for LONG GUARD MODEI A,-
lochment with side hondle.

I *55921 14" GUIDE-choin...................... I

A-55955 KIT-bow mounling (w,/side hondle) .......'.. I

3

4

5

6

7

lncludes

SCREW-%6-24 x I /a hex heod .............
WASHER-qr6 fl ot ....................

2

2

4

I

I

NUT-%6-24 hex lock

SPUR

8 80617

9 81 123

l0 55552

l l s5297

12 72779
13 72226

14 80559

ADJUSTING PIATE (bow)

I ncludes

SCREW-tension odiusting ............' I

I

I

1

I

I

2

I

I

2

3

I
5

6

7

55948

80546

8400 I

8llr2
72784

A-5559r -r

I

4

2

4

I

I

I

,l

I

80546

84001

8l l12
72784

A-55591-',I

8 80617

9 8123

l0 55552

SCREW-lension odiusting

NUT .................

NUT ............
PtN ............

GUARD

GUARD (for side hondle)

HANDLE-side
SCREW-%6-24 x l% hex heod ...........

- .rc
*Use 23" choin

Alutays furnisb sala rnodel and serial number uben ord.eiing parts

-., *.-=- -. -.*< . .4r.s., Y,. 's:-'* .',.-.---|--.-r:=-" -- **r-F

PIN

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e



Prinled in United Stotes of Americo

Port No. 23067-1
10M-8_57

and make

You'll
SPEED U/ORK

/tlORE /tlONEY
with...

HOMEI.TTE
SELF.PRIMING PUMPS

HOMELITE
DEPENDABLE GE]SIERATORS

HOMELTTE
POWERFUL ONE.MAN CHAIN SAWS

HOMELTTE
ONE.MAN CONCRETE V!BRATORS

HOMELITE - BoscH (Germanyt

F.LECTRIC BUILDER'S HAMMERS

AII Powered By Famous HOMELITE Engines
Homelite's lwo-cycle gosoline engines ore the most efiicient ond dependoble units of
their kind ever built. Their two-cycle design, developed io perfection by Homelite
engineers over the post 35 yeors, gives moximum power for the leost weight becouse
power is produced ot every piston down stroke. As on odded odvontoge, this design
requires fewer moving ports which meons greoler dependobility ond lower mointen.. 

^ 
u

HOrUlELITE A TRUSPEC|IVE Publicalion by
The PURNELL COMPANY

Boston, Mass.a diyision ol Terlron l!rc.
FORT CHESTER, i.. Y.

-j*---,r.;__.. ,_.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

    
 D

o N
ot 

Sell
 or

 R
ep

rod
uc

e




